
 

  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 

 

 

 
 
 
 

 
 

 

 

 

 

 

 

Version 06/2019 

From truck identification number： 

 

PSE10SL/PSE10MSL-BPT-002-EN 

 

 

SPAREPARTS LIST 
Electric Stacker PSE10SL/PSE10MSL 



 

Catalogue 
Fig. 1 Sticker ......................................................................................................................................................... 1 

Fig. 2 Outer appearance (PSE10SL) ................................................................................................................ 2 

Fig. 3 Outer appearance (PSE10MSL) ............................................................................................................. 4 

Fig. 4 Fork carriage (PSE10SL) ......................................................................................................................... 5 

Fig. 5 Fork carriage (PSE10MSL) ..................................................................................................................... 6 

Fig. 6 Load backrest (optional) .......................................................................................................................... 7 

Fig. 7 Chassis assembly ..................................................................................................................................... 8 

Fig. 8 Mast components (PSE10SL) ............................................................................................................... 11 

Fig. 9 Mast components (PSE10MSL) ........................................................................................................... 13 

Fig. 10 Driving system ....................................................................................................................................... 14 

Fig. 11 Hydraulic system (PSE10SL) .............................................................................................................. 16 

Fig. 12 Hydraulic system (PSE10MSL) .......................................................................................................... 18 

Fig. 13 Load roller components ....................................................................................................................... 20 

Fig. 14 Castors components ............................................................................................................................ 21 

Fig. 15 Cylinder components (PSE10SL) ...................................................................................................... 23 

Fig. 16 Cylinder components (PSE10MSL) ................................................................................................... 24 

Fig. 17 Pump system ......................................................................................................................................... 25 

Fig. 18 Driving wheel components(Amer) ...................................................................................................... 26 

Fig. 18a Driving wheel components(Better) ................................................................................................... 28 

Fig. 19 Panel components ................................................................................................................................ 30 

Fig. 20 Tiller assembly....................................................................................................................................... 31 

Fig. 21 Tiller head .............................................................................................................................................. 33 

Fig. 22 Controller components ......................................................................................................................... 35 

Fig. 23 Charger components ............................................................................................................................ 37 

Fig. 24 Main circuit wiring harness .................................................................................................................. 39 

Easy worn parts list ............................................................................................................................................ 40 



1  

Fig. 1 Sticker  

 
 

Fig. 1 Sticker  

 
 

No.  Art No.  Description  Qty.   Note   
A 941200300001 Crane hook label 2  

B 941200100004 
Warning decal: Do not 

step under or on the forks 
2  

C 
534347520000 Residual lift capacity 

sticker 
1 

PSE10SL 
532547520000 PSE10MSL 

D 941200300002 
Sticker to read and follow 

these instructions 
1  

E 941200100003 ‘No passengers’ decal 1  

F 
534347520050 

CE label 1 
PSE10SL 

532547520050 PSE10MSL 
Q 941200300003 Filling sticker 1  



2  

Fig. 2 Outer appearance (PSE10SL) 

 
 

 
 

 
 
 
 
 
 
 
 
 



3  

Fig. 2 Outer appearance (PSE10SL) 
No.  Art No.  Description  Qty.   Note   

1 

320443020321 Pressing plate  

8 
3500, Protective 

cover 

8 
3200, Protective 

cover 

6 
2900, Protective 

cover 

910400100005 Wash 

8 
Ф6,3500, Protective 

plate 

8 
Ф6,3200, Protective 

plate 

6 
Ф6,2900, Protective 

plate 

2 

910200200038 Screw  

8 
M6x25,3500, 

Protective cover 

6 
M6x25,3200, 

Protective cover 

6 
M6x25,2900, 

Protective cover 

910200300019 Screw 

8 
M6x20,3500, 

Protective plate 

6 
M6x20,3200, 

Protective plate 

6 
M6x20,2900, 

Protective plate 

3 

534321520053 
Protective cover 

1 3500, 
534321520052 1 3200 
534321520051 1 2900 
534321520014 

Protective plate 
1 3500, 

534321520023 1 3200 
534321520022 1 2900 

4 941100100006 Screw  1 M10x45 
5 940400400003 Floating nut  1 M10 
6 504421520019 Protective cover (electrical box) 1  

7 940801500001 Nut 
8 3500 
6 3200 
6 2900 

 
 
 
 



4  

Fig. 3 Outer appearance (PSE10MSL) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Fig. 3 Outer appearance (PSE10MSL) 

No.  Art No.  Description  Qty.   Note   
1 910201700003 Screw  1 M16 

2 
532521520001 

Protective cover  1 
2000 

532521520002 1600 
3 941100100006 Screw  1 M10x45 
4 940400400003 Floating nut  1 M10 

5 504421520019 
Protective cover (electrical 

box) 
1  



5  

Fig. 4 Fork carriage (PSE10SL) 

 
 

 
 
 
 
Fig. 4 Fork carriage (PSE10SL) 

No.  Art No.  Description  Qty.   Note   

1 
940100100004 

Fork  
2 1150 

940100100002 2 950 
2 532038010006 Fork carriage welding   1  
3 910200200076 Screw  3 M10x25 
4 400238020020 Roller   4  
5 910401300014 Circlip  4 25 
6 532038020022 Side part 4  
1 532098510008 Roller assembly  4  

 
 



6  

Fig. 5 Fork carriage (PSE10MSL) 

 
 

 

 

Fig. 5 Fork carriage (PSE10MSL) 
No.  Art No.  Description  Qty.   Note   
1 940200300001 Roller   4  
2 532538010000 Fork carriage welding   1  

3 
940100100004 

Fork  
2 
2 

1150 
940100100002 950 

4 910200200076 Screw  3 M10x25 
 
 
 
 
 
 



7  

Fig. 6 Load backrest (optional) 

 
 
 

 
 
 
Fig. 6 Load backrest (optional) 

No.  Art No.  Description  Qty.   Note   
1 532340510003 Load backrest  1  
2 910200200075 Screw   4 M10x20 
3 910400100007 Flat washer    4 10 

 
 
 
 



8  

Fig. 7 Chassis assembly  

 

 
 
 
 
 
 
 
 
 
 
 
 



9  

Fig. 7 Chassis assembly  
No. Art No. Description Qty. Note 

1 

534321510000 

Chassis welding 1 

3500 
534321510005 3200 
534321510004 2900 
532521510000 2000 
532521510001 1600 

2 534310001000 Indicator components 1  
3 910400100005 Flat washer 4 6 
4 910400500005 Washer 5 6 
5 910200200034 Screw 4 M6x14 
6 534321510001 Indicator base welding 1  
7 534321520015 Cable holder 1  
8 534321520037 Adjusting plate 2  
9 910200200057 Screw 3 M8x16 
10 910400500006 Washer 7 8 
11 910400100006 Flat washer 6 8 
12 941100100007 Screw 2 M10x20 
13 940400400003 Floating nut 2 M10 
14 534321520017 Mounting plate (Left motor cover ) 1  
15 534321520016 Mounting plate (Right motor cover ) 1  
16 910200300017 Screw 1 M6x12 
17 910400200002 Big washer 1 6 
18 534321520033 Cable seat 1  
19 910401300006 Circlip 1 15 
20 940500200001 Bushing (with shoulder) 1 Φ15xΦ17x9 
21 910400100010 Flat washer 1 16- 
22 534321510012 Mounting base welding 1  
23 921800200006 Potentiometer 1 RPAZ052 
24 910200200012 Screw 2 M4x8 
25 505631520003 Linking block 1  
26 534321520036 Fixing axle 1  
27 910200200053 Screw 8 M8x12 

28 
920600100001 

Battery   2 
12V85Ah 

920600100002 12V106Ah 
29 534337020001 Fixing metal plate (Battery) 2  

30 
534337020000 

Fixing frame (Battery) 2 
12V85Ah 

534337020002 12V106Ah 

31 534333010024 Controller components  1 
1212C+AMER 
driving wheel   



10  

32 910200200023 Screw 4 M5x16 
33 910400500004 Washer 4 5 
34 910400100004 Flat washer 4 5 
35 910200200076 Screw 8 M10x35 
36 910400500007 Washer 8 10 
37 910400100007 Flat washer 8 10 
38 502316510003 Castors components  2  
39 505616520014 Adjusting washer  Optional   
40 910300500004 Nut  2 M8 
41 532621520030 Supporting base  2  
42 534321510010 Fork leg welding (Right) 1  
43 910300100007 Nut  2 M10 
44 532621520029 Screw 2  
45 910200200079 Screw 2 M10x40 
46 910300500006 Nut  8 M12 
47 910400500008 Washer 16 12 
48 910400100008 Flat washer 8 12 
49 532343020044 Pressing plate 2  
50 910200200107 Screw 8 M12x80 
51 910400100012 Flat washer 2 20 
52 532621520047 Locating pin  2  
53 534321510011 Fork leg welding (Left ) 1  
54 505621520036 Protective bushing  1  
55 502333010017 LED fault code display components  1  
56 920100300001 Fuse tube  1  

57 
532533010026 

Main controller wiring harness  1 
Amer 

534333010026 Better 
 
 
 
 
 
 
 
 
 
 



11  

Fig. 8 Mast components (PSE10SL) 

 

 
 
 
 
 
 



12  

Fig. 8  Mast components PSE10SL 
No. Art No. Description Qty. Note 

1 
532044010001 

Inner mast welding 1 
3500 

532044010002 3200 
532044010000 2900 

2 400238020020 Roller 4  
3 910401300014 Circlip 4 25 
4 532038020022 Side block 4  
5 910200400006 Screw 2 M4x25 
6 920200300001 Micro switch  1  
7 534333010006 Limit switch cable   1  

8 920200300008 
Micro switch Protective cover 

RZ 
1  

9 532021520054 Fixing plate (Proximity switch) 1  
10 910401300003 Circlip 12 2 12 
11 401744020000 Roller 2 Φ26xΦ12x43 
12 401744020001 Short axle   2  
13 532021520075 Wheel seat   2  
14 534333510004 Proximity switch   1  
15 910200500015 Screw 2 M3x20 
16 910200200034 Screw 4 M6x14 
17 910400500005 Washer 4 6 
18 910400100005 Flat washer 4 6 
19 532021520052 Fixing plate  (Micro switch ) 1  
20 910200200058 Screw 2 M8x25 
21 910200200059 Screw 4 M8x30 
22 910400500006 Washer 4 8 
1 532098510008 Wheel components  4  

 
 
 
 
 
 



13  

Fig. 9 Mast components (PSE10MSL) 

 
Fig. 9 Mast components (PSE10MSL) 

No.  Art No.  Description  Qty.   Note   
1 532011010004 Proximity switch   1  
2 910200500015 Screw  2 M3x20 
3 532421520003 Mounting plate (Proximity switch) 1  
4 910400100005 Flat washer   4 6 
5 910400500005 Washer  4 6 
6 910200200035 Screw  2 M6x16 
7 532421520001 Protective cover (Proximity switch) 1  
8 910200200033 Screw  2 M6x12 



14  

Fig. 10 Driving system  

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



15  

Fig. 10 Driving system  
No.  Art No.  Description  Qty.   Note   
1 910200300006 Screw  3 M4x10 
2 534313520002 Pressing plate  1  
3 504513520001 Bearing  1  
4 910700200024 Bearing  1 6209-2RS 
5 910200200078 Screw  6 M10x35 
6 910400500007 Washer  9 10 
7 910400100007 Flat washer   5 10 
8 532013520000 Bearing seat   1  
9 910700600019 Bearing    1 32011 
10 910200200081 Screw  1 M10x50 
11 504513520002 Flange  1  

12 
534313520000 

Washer (driving) 1 
Amer 

534313520001 Better 

13 
940900100001 

 driving wheel components 
(Amer) 

1 PU 
940900100003 

driving wheel components 
(Better) 

14 504513520004 Tiller base  1  
15 910200200075 M10x20 4  
16 910200200055 Screw  1 M8x16 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



16  

Fig. 11 Hydraulic system (PSE10SL) 

 
 

 

 



17  

Fig. 11 Hydraulic system (PSE10SL) 
No.  Art No.  Description  Qty.   Note   

1 
532024010003 

Cylinder  1 
3500 

532024010004 3200 
532024010002 2900 

2 532024010007 U bolt 1  
3 950600300001 Safety valve   1 M16x1.5 
4 950401100007 Joint   1 M16x1.5 
5 534324010000 Hydraulic pipe welding  1  
6 910200200078 Screw  2 M10x35 
7 910400500007 Washer  5 10 
8 910400100007 Flat washer   4 10 
9 910200200079 Screw  2 M10x40 
10 940600500001 Washer 1  
11 910400100004 Flat washer   1 5 
12 910400500004 Washer  1 5 
13 910200200027 Screw  1 M5x35 
14 950900100022 Hydraulic power unit  1  
15 950401100008 Joint   1 M16x1.5 
16 213025520307 Hydraulic hose assembly  1  
17 910100300038 Bolt   1 M10x35 
18 910300100007 Nut  1 M10 
19 910300100009 Nut  4 M14 
20 910600600032 Split pin    2 3.2x40 
21 532024020002 Chain bolt   2  
22 910400100006 Flat washer   2 8 
23 910300100006 Nut  2 M8 
24 910301000005 Nut  2 M8 

25 
532024010009 

Chain    2 
3500 

532024010012 3200 
532024010013 2900 

26 532024020003 Protective cover (Pulley) 2  
27 910200200055 Screw  3 M8x16 
28 940200400009 Pulley     2  
29 910401400013 Circlip    2 47 
30 910700200019 Bearing  2 6204 
31 910401300011 Circlip  2 20 
32 534324020000 Mounting plate (Pump) 1  

 



18  

Fig. 12 Hydraulic system (PSE10MSL) 

 

 

 

 

 

 

 

 

 

 



19  

Fig. 12 Hydraulic system (PSE10MSL) 
No.  Art No.  Description  Qty.   Note   
1 910401300014 Circlip  1 25 
2 910700200020 Bearing  2 6205 
3 940200400005 Pulley     1  
4 910600600015 Split pin    2 2x20 

5 
910900400005 

Chain    1 
1600 

910900400005 2000 
6 532343020021 Pulley frame 1  
7 532343020023 Short axle   1  
8 910600700015 Short axle   2  
9 532343020024 Chain bolt   2  
10 910600600037 Split pin    2 4x40 
11 910400700003 Washer  2 16 
12 910400600003 Washer  2 16 
13 910300200008 Nut  4 M16x1.5 
14 910200200097 Screw  1 M12x25 
15 910200200058 Screw  2 M8x25 
16 910400500006 Washer  2 8 
17 910400100006 Flat washer   2 8 

18 
532421510003 

Cylinder  1 
1600 

532421510002 2000 
19 910200200078 Screw  2 M10x35 
20 910400500007 Washer  5 10 
21 910400100007 Flat washer   4 10 
22 534324020000 Mounting plate (Pump) 1  
23 910200200079 Screw  2 M10x40 
24 950900100022 Hydraulic power unit  1  
25 950401100008 Joint   1 M16x1.5 
26 213025520307 Hydraulic hose assembly  1  
27 910200200026 Screw  1 M5x30 
28 910400500004 Washer  1 5 
29 910400100004 Flat washer   2 5 
30 534324010000 Hydraulic pipe welding  1  
31 950401100007 Joint   1 M16x1.5 
32 950600300001 Safety valve   1 M16x1.5 
33 940600500001 Washer 1  

 
 
 



20  

Fig. 13 Load roller components   

 
 

 

 

 

 

 

 

 

Fig. 13 Load roller components   
No.  Art No.  Description  Qty.   Note   
1 940600500002 Washer  4  
2 910700200019 Bearing  4 6204 
3 940300300009 Roller  2 Φ84x70 
4 910600400019 Cylindrical pin  2 4x50 
5 532317020000 Wheel axle  2  
6 911200100007 Grease nipple   2  
1 532098510016 Roller kits  2  

 
 
 
 
 
 



21  

Fig. 14 Castors components  

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



22  

Fig. 14 Castors components  
No.  Art No.  Description  Qty.   Note   
1 910300500005 Nut   2 M10 
2 941100300001 Screw  2 M6x14 
3 910600100004 Cylindrical pin  2 4x14 
4 505616520007 Circlip  2  
5 505616510002 Linking plate  2  
6 910401400016 Circlip    2 52 
7 910700500002 Bearing  2 3205A 
8 910100300032 Bolt   2 M8x70 
9 910400200003 Big washer   2 8 
10 502316520012 PU spring  2  
11 910300500004 Nut  4 M8 
12 502316510004 Wheel frame welding  2  
13 910300500006 Nut  2 M12 
14 940500100002 Bushing  4  
15 502316510005 Rotating arm welding  2  
16 502316520013 Rotating axle  2  
17 910100100056 Bolt   2 M12x90 
18 910100100037 Bolt   2 M10x70 
19 502316520016 Dust cover  4  
20 502316520015 Circlip  4 Φ22xΦ17.5x6.5 
21 910700200018 Bearing   4 6203 
22 502316520014 Bearing  2  
23 940300300017 Roller  2 Φ80x30 
24 910100100029 Bolt   2 M8x80 
1 502398510015 Castor components   2  
2 502398510016 Spring components  2  

 
 
 
 
 
 
 
 
 
 
 
 



23  

Fig. 15 Cylinder components (PSE10SL) 

 
 
Fig. 15 Cylinder components (PSE10SL) 

No.  Art No.  Description  Qty.   Note   
1 910800400009 Dust ring    1 40x48x6.5 
2 532098520006 Support ring  1 40x10-2 
3 910300200005 Nut   1 M20x1.5 
4 910400500012 Washer  1 20 
5 910800300013 Y sealing ring  1 Y35x45x6 
6 532098520007 Support ring  1 45x10-2 
7 201098520066 O ring   1 45x3.1 
8 910800100072 O ring   2 25x3.1 
1 532098510010 Sealing components  1 Sealing kits 

 



24  

Fig. 16 Cylinder components (PSE10MSL) 

 

 
 
 
 

Fig. 16 Cylinder components (PSE10MSL) 
No.  Art No.  Description  Qty.   Note   
1 532498520003 Dust ring   1 35x43x5/6.5 
2 532498520000 O ring  1 34.4x3.1 
3 532498510000 Support ring  1 36x40x15 
4 532498520004 Y sealing ring 1 30x40x6/7 
5 532498501016 Sealing kits 1  

 



25  

Fig. 17 Pump system  

 
 

 

 

 

 

Fig. 17 Pump system  
No.  Art No.  Description  Qty.   Note   
1 532098510001 Motor   1  
2 532098510002 Start on switch  1  
3 532098510003 Single valve  1  
4 532098510004 Valve block   1  
5 532098520001 O ring    1  
6 532098520002 O ring    1  
7 532098510000 Gear pump    1  
8 532098520003 Oil suction hose    1  
9 532098520004 Oil tank    1  
10 532098510005 Oil tank cap 1  
11 532098510006 Electromagnetic valve     1  
12 532098510007 Overflow valve     1  

 
 



26  

Fig. 18 Driving wheel components(Amer) 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



27  

Fig. 18 Driving wheel components 
No.  Art No.  Description  Qty.   Note   
1 502398520001 Brake cap  1  
2 502398510005 Electromagnetic brake  1  

3 502398510006 End cap components 1 
Include carbon 

brush 

4 
502398520002 

Wheel rim components 
(D.200) 

1 PU 

502398520003 
Wheel rim components 

(D.230) 
1 Rubber  

5 502398520004 motor cover components   1  
6 502398510007 Screw components   1  

7 
502398510001 

Wheel rim motor cover 
assembly   

1 PU 

502398510000 
Wheel rim motor cover 

assembly   
1 Rubber  

8 
502398510008 Stator   1 Rubber  
502398510009 Rotor    1 PU 

9 502398510010 Frame+Stator   1  
10 502398520005 Bearing  1  
11 502398510011 Gear box  1  
12 502398510012 Gear box seal ring 1  
13 502398510013 Brush components  1  
14 502398520006 Circlip  1  
15 502398520007 Flat key  1  
16 502398520008 Bar  2  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



28  

Fig. 18a Driving wheel components(Better) 

 
 
Fig.18a Drive Wheel Assembly 
No.  Art No.  Description  Qty.   Note   

1 910401300008 Circlip 2  

2 910700200018 Bearing 1  

3 910600800006 Flat key A 1 5X18 

4 532098520011 Bearing axle 1 19EL100005 

5 532098520012 Gearbox 1 19EL100001 

6 532098520013 Small gear 1  

7 910401300006 Circlip 1  

8 910400500003 Washer 3  

9 910600800005 Flat key 1 5X15 



29  

10 532098520015 Washer 5  

11 532098510011 
Permanent magnet 

motor 0.45kW 
1  

12 910200200058 Screw 5  

13 910700200046 Bearing 1  

14 532098520016 Big gear 1  

15 910800700006 Oil seal 1  

16 532098520018 Inner gear ring 1 19EL100008 

17 910700200044 Bearing 2  

18 910401300031 Circlip 2  

19 910800100091 O ring 1  

20 532098520019 Filter seal seat 1 19EL100009 

21 532098520020 Wheel 1 19EL110000 

22 910400500005 Washer 11  

23 532098520021 Screw 10  

24 532098520022 Seal ring 1 19EL100011 

25 532098520023 Gear box cover 1  

26 910600200003 Dowel pin 2  

27 910200200035 Screw 11  

28 532098520024 Oil seal 1  

29 532098520025 Electromagnetic 
 

1  

30 910200200019 Screw 3  

31 532098520026 Cover 1  

32 532098520027 Protective sleeve 1  

33 532098520028 Air plug 1  

34 910800900006 Washer 1  

35 532098520029 Cable fixing plate 1  

36 910200300013 Screw 2 M5X16 

37 910200300015 Screw 3  

38 910400500004 Washer 13  

39 910600100010 Dowel pin 2  

40 910800100092 O ring 1  

41 532098520032 Carbon brush 1  

 
1. Gear spare parts need to offer in pairs.  



30  

Fig. 19 Panel components  

 

 
 
Fig. 19 Panel components  

No.  Art No.  Description  Qty.   Note   
1 920200100004 Emergency switch  1 ZDK31-250 
2 504410020001 Protective cover (panel) 1  
3 506534010000 Key switch  1  
4 921100100018 BDI  1 52DS803A-24V 
5 910200300012 Screw  2 M5x12 
6 910400100005 Flat washer   2 6 
7 910400500005 Washer  2 6 
8 910200200035 Screw  2 M6x16 

 
 
 
 



31  

Fig. 20 Tiller assembly   

 

 

 

 

 
 

 

 

 

 

 

 



32  

Fig. 20 Tiller assembly   
No.  Art No.  Description  Qty.   Note   
1 534311010004 Tiller  1  
2 910200200058 Screw   4 M8x25 
3 910400500006 Washer   4 8 
4 940400100026 Air spring   1  
5 532011010000 Tiller arm welding  1  
6 532011010004 Proximity switch   1 NBN5-F7-E2 
7 910200200005 Screw   2 M3x20 
8 910200200055 Screw   1 M8x16 
9 403511020003 Rotating axle  2  
10 940500200005 Bushing with shoulder 2 Φ20xΦ22x12 
11 941100400001 Screw  1 M8X20 
12 502311020009 Seeal bushing  1  
13 910600400017 Cylindrical pin  1 4x35 
14 534333010004 Tiller wiring harness   1  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



33  

Fig. 21 Tiller head 

 

 

 
 
 
 

 



34  

Fig. 21 Tiller head 
No.  Art No.  Description  Qty.   Note   
1 502311010006 Tiller base  1  
2 502311020011 Left driving knob 1  
3 921700100018 Accelerator   1 DTJ07421 
4 502311020013 Sleeve  2  
5 502311020012 Right driving knob  1  
6 910200200003 Screw  2 M3x12 
7 910400500002 Washer  2 3 
8 910400100002 Flat washer   2 3 
9 910200600005 Screw  3 M4x8 
10 502311020025 Tiller cover 1  
11 910200400015 Screw  4 M6x10 
12 910200200035 Screw  2 M6x16 
13 502311020024 Tiller cover 1  

14 502311020015 Micro switch fixing part 1  

15 920200300002 Micro switch  4  
16 910201400002 Screw  6 ST2.2x13 
17 502311020014 Micro switch fixing part 2  
18 910201400001 Screw  8 ST2.2x9.5 
19 502311020016 Belly button base  1  
20 502311020017 Belly button internal base 1  
21 502311020018 Spring  4  
22 502311020022 Spring  6  
23 502311020019 Horn button   1  
24 502311020020 Lifting button   1  
25 502311020021 Lowering button   1  
26 502311020023 Sticker  1  

27 534311010008 Tiller Micro switch 
components  1 2 

28 534311010007 Tiller Micro switch 
components  1 1 

 
 
 
 
 
 



35  

Fig. 22 Controller components  

 

 

 

 

 

 

 

 



36  

Fig. 22 Controller components  
No.  Art No.  Description  Qty.   Note   

1 502333020001 Aluminum plate 1  

2 921400100081 Controller CURTIS1212C-2503 1  

3 910200200017 Screw 2  

4 910400500003 Washer 8  

5 920100400002 Fuse seat SYY 2  

6 910400100003 Washer 6  

7 910200500024 Screw 2  

8 920100100007 Fuse 1  

9 910200500034 Screw 2  

10 532033010023 
Temperature protection module 

BD-W-115-N 
1 Only for Better 

11 910200500037 Screw 2  

12 910400100004 Washer 2  

13 910400500004 Washer 2  

14 921300300004 Connector 1  

15 920100400006 Fuse seat 1  

16 920100200002 Plug fuse 1  

17 910200500017 Screw 2  

18 502333010025 Electric buzzer 1  

19 910200500010 Screw 2  

20 910400500002 Washer 2  

21 910400100002 Washer C 2  

22 921300200002 buckle UC-2 2  

23 910200500021 Screw 4  

24 920800100003 Pump contactor  ARP12F-1C 1  

25 920100100003 Fuse 1  

26 921300200004 Cable clamp UC-5 2  

 
 
 
 
 



37  

Fig. 23 Charger components  

 
 

 
 
 
 
 
 
 
 
 
 
 
 



38  

Fig. 23 Charger components  
No.  Art No.  Description  Qty.   Note   
1 910300100006 Nut  4 M8 
2 910400500006 Washer  4 8 
3 910400100006 Flat washer   4 8 
4 910200500024 Screw  2 M4 
5 910400500003 Washer  6 4 
6 910400100003 Flat washer   6 4 
7 920100400002 Fuse seat SYY 1  
8 910200200022 Screw  4 M5 
9 910400500004 Washer  10 5 
10 910400100004 Flat washer   10 5 
11 910200500036 Screw  6 M5 
12 921300300003 Connector Fixing frame 4 pins  1  

13 921300300004 
Connector Fixing frame 2 pins 

+6 pins  
1  

14 910200300005 Screw  4 M4 

15 
921000100003 Charger 24V10A 

1 
QQE240-11CH59 

921000100043 Charger XL24V10A CDJ035-02-024TA 
16 950100200001 Rubber seal pad 11.5x7.5x3 4  
17 921300200003 Cable fixing part UC-3 2  
18 532536520000 Mounting plate (Charger ） 1  
19 502336510008 Fan  1  
20 910200500028 Screw  2 M4 
21 921300300002 Connector Fixing frame 2 pins  1  
22 910200500016 Screw  2 M3 
23 920100200001 Fuse 1A 1  
24 920100400006 Fuse seat BD-1x10A 1  

25 532033010003 
Fan wiring harness  

(QQE24V10A) 
1  

26 

921500200008 Spring cord 3x0.75 (Asia) 

1 

 
921500200004 Spring cord 3x0.75 (ENG)  
921500200002 Spring cord 3x0.75 (US)  
921500200005 Spring cord 3x0.75 (EUR)  
921500200003 Spring cord 3x0.75 (AUS)  
921500200006 Spring cord 3x0.75 (ITALY)  
921500200007 Spring cord 3x0.75 (Sweden)  

 
 
 



39  

Fig. 24 Main circuit wiring harness   

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. 24 Main circuit wiring harness   
No.  Art No.  Description  Qty.   Note   

1 532533010015 Cable -1B+-16-8-8-650 1  
2 532533010014 Cable -B+-16-6-8-800 1  

3 
532533010030  driving wheel wiring harness 

assembly   
1 

Amer 
534333010030 Better 

4 532533010021 Linking cable -B+-2.5-6-8-350 1  
5 532533010020 Linking cable -B--6-6-6.3-700 1  
6 532533010013 Cable -B0-16-6-6-350 1  
7 532533010016 Linking cable -2B+-6-6.3-8-180 1  
8 532533010017 Cable -3B+-16-8-8-700 1  
9 532033010018 Cable -4B+-16-8-8-120 1  
10 532533010019 Cable -PB--16-6-8-600 1  
11 532533010022 Linking cable -B--2.5-6-8-650 1  

 



40  

Easy worn parts list 

No.  Art No. Description  Qty.  Note   

1 502333010017 
LED fault code display 

components  
1 

Chassis assembly  

2 920100300001 Fuse tube  1 

3 920200300001 Micro switch  1 Mast components (PSE10SL) 

4 534333510004 Proximity switch   2 
Mast components (PSE10SL) 

Mast components (PSE10MSL) 
Tiller assembly   

5 910700200024 Bearing  1 
Driving system  

6 910700600019 Bearing    1 

7 910700200019 Bearing  6 
Hydraulic system (PSE10SL) 

Load roller components   
8 910700200020 Bearing  2 Hydraulic system (PSE10MSL) 
9 940300300009 Roller  2 

Load roller components   
10 532098510016 Roller kits  2 
11 910700500002 Bearing  2 

Castors components  
12 940500100002 Bushing  4 
13 910700200018 Bearing  4 
14 940300300017 Roller  4 
15 502398510015 Castor components   2 

16 532098520006 Support ring  1 

Cylinder components (PSE10SL) 

17 201098520066 O ring  1 

18 910800100072 O ring  2 

19 532098520007 Support ring  1 

20 910800300013 Y seal ring 1 

21 532498520003 Dust ring   1 

Cylinder components 
(PSE10MSL) 

22 532498520000 OO ring  1 
23 532498510000 Support ring  1 
24 532498520004 Y seal ring 1 
25 532498501016 Sealing kits 1 
26 532098520001 O ring    1 

Pump  system  
27 532098520002 O ring    1 
28 502398520005 Bearing  1 

 driving wheel components(Amer)  
29 502398510012 Gear box sealing ring 1 
30 532098520020 Wheel 1  driving wheel components(Better)  



41  

31 532098520032 Carbon brush 1  
32 940400100026 Air spring   1 

Tiller assembly   33 940500200005 Bushing with shoulder 1 
34 502311020009 Seal bushing 1 
35 921700100018 Accelerator   1 

Tiller head 36 534311010008 Tiller micro switch 
components  1 

37 534311010007 Tiller micro switch 
components  1 

38 920100200002 Fuse 10A 1 

Controller components  
39 920800100003 Relay  1 
40 920100100007 Fuse 150A(Plastic) 1 
41 920100100003 Fuse 60A(Plastic) 1 

42 950100200001 
Rubber sealing pad 

11.5x7.5x3 
1 Charger components  

 
43 920100200001 Fuse 1A 1 

 


	Fig. 1 Sticker
	Fig. 2 Outer appearance (PSE10SL)
	Fig. 3 Outer appearance (PSE10MSL)
	Fig. 4 Fork carriage (PSE10SL)
	Fig. 5 Fork carriage (PSE10MSL)
	Fig. 6 Load backrest (optional)
	Fig. 7 Chassis assembly
	Fig. 8 Mast components (PSE10SL)
	Fig. 9 Mast components (PSE10MSL)
	Fig. 10 Driving system
	Fig. 11 Hydraulic system (PSE10SL)
	Fig. 12 Hydraulic system (PSE10MSL)
	Fig. 13 Load roller components
	Fig. 14 Castors components
	Fig. 15 Cylinder components (PSE10SL)
	Fig. 16 Cylinder components (PSE10MSL)
	Fig. 17 Pump system
	Fig. 18 Driving wheel components(Amer)
	Fig. 18a Driving wheel components(Better)
	Fig. 19 Panel components
	Fig. 20 Tiller assembly
	Fig. 21 Tiller head
	Fig. 22 Controller components
	Fig. 23 Charger components
	Fig. 24 Main circuit wiring harness
	Easy worn parts list

